
International Journal Of Community Service

https://ijcsnet.id

Application Of Wastewater Treatment Technology In Tofu 
Industry, Pekanbaru City

Ida Zahrina1*, Elvi Yenie2, Eriyati3

1 Departement of Chemical Engineering, Faculty of Engineering, Universitas Riau, 
Pekanbaru, Indonesia.

2 Department of Environmental Engineering, Faculty of Engineering, Universitas Riau, 
Pekanbaru, Indonesia.

3 Departement of Economic Development, Faculty of Economic, Universitas Riau,
Pekanbaru, Indonesia

* Corresponding Author: 
Email: ida.zahrina@eng.unri.ac.id

Abstract.
Tofu industry produce wastewater with low pH and high pollutant parameters, such 
as BOD, COD, TSS. Therefore, it is necessary to have a wastewater treatment plant 
[...]
wastewater treatment unit consists of 3 tanks, each of which has a length of 3m, a 
width of 2.5m and a depth of 1.5m. The equalization process occurs in the first tank.
Then, the filtration and phytoremediation processes occur in the second and the third 
tank, respectively.

Figure 2 shows the stage of filling the filter into the filtration tank. At bottom 
of the filtration tank is placed the coral (Figure 2a). Next, on top of this coral a porous 
plastic (Fig. 2b) is placed and followed by burlap (Fig. 2c). At the top it is covered 
with gravel and sand (Figure 2d).

225

https://ijcsnet.id/


International Journal Of Community Service

https://ijcsnet.id/

Fig 1. Stages of construction activities for wastewater treatment plants

Fig 2. Stages of filling the filter in the filtration tank
The stages of applying the tofu industrial wastewater treatment technology can 

be seen in Figure 3. The first processing is the equalization process. Liquid waste from 
the production unit is channeled to the equalization tank through pipelines. In the 
equalization tank, there are process of decreasing the temperature and process of 
deposition. The presence a filter made of coral and burlap at the outlet of this 
equalization tank in order to sediment and solids in the top layer are easily separated 
and do not clog the outlet channel. After 3 days of the deposition process, the settled 
solids will float on the surface of the equalization tank. Then, these solids can be 
processed into compost.

226

https://ijcsnet.id/


International Journal Of Community Service

https://ijcsnet.id/

After the equalization process, the waste flows into the filtration tank. At this 
stage, the filtration process occurs using a filter media (Figure 2). In the filtration of 
wastewater, there is an adsorption process of pollutant molecules on the surface of 
filtration media such as activated carbon. Therefore, the concentration of pollutan will 
decrease in the tofu wastewater. Adsorption occurs because there is a force field on the 
adsorbent surface that attracts the adsorbate molecules and forming a thin layer on the 
surface of filtration media [14].After the filtration process, the wastewater transferred 
to the phytoremediation tank. In this phytoremediation tank, water hyacinth plants are 
given. The presence of microorganisms on the roots of water hyacinth plants is able to 
degrade organic compounds in the wastewater. These organic compounds serve as a 
source of nutrition for microbes and then turn into simpler compounds [6].

Fig 3. Application of tofu industrial wastewater treatment technology
Table 2 presents the results of the evaluation of the implementation of this 

community service activity based on the check list of activity evaluation (Table 1). 
Generally, the owner of the tofu industry already understands the steps for waste 
treatment and already has the skills to operate and maintain a waste treatment plant.

Table 2. Activity evaluation before and after community service activities
Indicator of activity 

evaluation
Before community service 

activities
After community service 

activities
Understand the steps of waste 
treatment

Tofu industry owners do not 
understand at all how to treat 
liquid waste

Tofu industry owners already 
understand well how to treat 
liquid waste

Skills to operate sewage 
treatment plant properly

The owner of the tofu 
industry does not yet have the 
skills to operate a waste 
treatment plant

The owner of the tofu 
industry is able to operate the 
sewage treatment plant with 
the correct steps

Skills in repairing sewage Tofu industry owners do not Industrial owners know that 

227

https://ijcsnet.id/


International Journal Of Community Service

https://ijcsnet.id/

treatment plants if there is 
troubleshooting

have the skills to repair 
sewage treatment plants if 
there is troubleshooting

they already have the skills to 
repair sewage treatment 
plants if there is 
troubleshooting

Skills for maintenance of 
sewage treatment plants

The owner of the tofu 
industry does not yet have the 
skills for maintenance of 
sewage treatment plants

The owner of the tofu 
industry already has the skills 
for maintenance of sewage 
treatment plants

Table 3. The concentrations of pollutans and pH in the liquid waste of tofu industri
Pollutans Unit Before treatment After treatment

COD mg∙L-1 5000 2600
BOD mg∙L-1 3.264 2.856
TSS mg∙L-1 20.00 0.391
pH - 4.5 5.5

Based on the data shown in Table 3, there was a decrease in the levels of COD 
48%, BOD 23%, TSS 98%, and an increase in pH in the liquid waste of the tofu 
industry after the application of this wastewater treatment technology. This community 
service activity has proven to be beneficial to the owners of the tofu industry because 
there is no more odor arising from liquid waste. In addition, the pollutants in the liquid 
waste discharged into the environment have also decreased significantly.

IV. CONCLUSION 
This community service activity regarding the application of tofu industrial 

wastewater treatment technology has a positive impact on the owners of the tofu 
industry. The owner of the tofu industry has been able to process liquid waste 
independently so that it does not pollute the surrounding environment. Furthermore, 
the existence of this tofu industrial wastewater treatment plant is expected to be a 
model for other tofu industries.

V. ACKNOWLEDGMENTS 
This community service activity is one of the activities of the Program 

Kemitraan Masyarakat, Ministry of Education, Culture, Research and Technology 
Indonesia. Therefore, the authors wish to acknowledge the Ministry of Education, 
Culture, Research and Technology Indonesia grant number 
508/UN.19.5.1.3/PT.01.03/2021.

REFERENCES 
[1] A.N. Sitasari, A. Khoironi, Evaluasi efektivitas metode dan media filtrasi pada 

pengolahan air limbah tahu, Jurnal Ilmu Lingkungan, 9:3, 2021, pp. 565-575.
[2] Y.S. Dewi, Y. Buchori. Penurunan COD, TSS pada penyaringan air limbah tahu 

menggunakan media kombinasi pasir kuarsa, karbon aktif, sekam padi dan zeolite,
Jurnal Universitas Satya Negara Indonesia, 9:1, 2016, pp. 74-80.

228

https://ijcsnet.id/


International Journal Of Community Service

https://ijcsnet.id/

[3] T.D. Pradana, Suharno, Apriansyah, Pengolahan limbah cair tahu untuk menurunkan 
kadar TSS dan BOD, Jurnal Vokasi Kesehatan, 4:2, 2018, pp. 56-62.

[4] D. Widyastuti, D. Suprayitno, Effectiveness of Kangkungan (Ipomea crassicaulis) to 
reduce BOD levels of tofu waste using the phytoremediator method, International 
Journal of Scientific and Research Publications, 10, 2020, pp. 60-64.

[5] H. Ahmad, R. Adiningsih, Efektivitas metode fitoremediasi menggunakan tanaman 
eceng gondok dan kangkung air dalam menurunkan kadar BOD dan TSS pada limbah 
cair industri tahu, Jurnal Farmasetis, 8:2, 2019, pp. 31-38.

[6] Y.D. Ningrum, A. Ghofar, Haeruddin, Efektivitas eceng gondok (Eichhornia crassipes 
(Mart.) Solm) sebagai fitoremediator pada limbah cair produksi tahu, Journal of 
Maquares, 9:2, 2020, pp. 97-106.

[7] H. Effendi, R. Seroja, S. Hariyadi, Response surface method application in tofu 
production liquid waste treatment, Indones. J. Chem., 19:2, 2019, pp. 298-304.

[8] L. Oktavia, M. Taufiq, M. Tamyiz, Phythotechnology of touch industrial waste 
treatment in Sidoarjo using Typha latifolia plant to reduce TDS and ammonia levels,
Journal of Research and Technology, 7, 2021, pp. 9-16.

[9] R. Seroja, H. Efendi, S. Hariyadi, Tofu wastewater treatment using vetiver grass 
(Vetiveria zizanioides) and zeliac, Applied Water Science, 8:2, 2018, pp. 1-6.

[10] I.A.M. Mahaguna, Pengolahan limbah cair tahu menggunakan aerasi difusi dengan pre-
treatment bak equalisasi, Skripsi, Fakultas Teknik Sipil dan Perencanaan ITN Malang, 
2019

[11] N. Hidayat, S. Anggarini, N.M.S. Sunyoto, Evaluation of two-stage biological treatment 
with attached filter media on treatment of tofu-processing wastewater, International 
Journal of Applied Environmental Sciences, 11:4, 2016, pp. 1067-1076.

[12] A.D. Astuti, D.I. Ayu, Treatment of Tofu Industry Wastewater using Bioreactor 
Anaerobic-Aerobic and Bioball as Media with Variation of Hidraulic Retention Time, 
Reaktor, 19:1, 2019, pp. 18-25.

[13] E.F. Karamah, L. Anindita, D. Amelia, E. Kusrini, S. Bismo, Tofu industrial wastewater 
treatment with ozonation and the adsorption method using natural zeolite, International 
Journal of Technology, 10:8, 2019, pp. 1498-1504.

[14] B. Murwanto, A. Sutopo, P. Yushananta, Coagulation and Filtration Methods on Tofu 
Wastewater Treatment, Jurnal Aisyah: Jurnal Ilmu Kesehatan, 6:2, 2021, pp. 285–292.

[15] B.T. Sabarudin, S. Kartohardjono, The combination of coagulation-flocculation and 
membrane processes to minimize pollution of tofu wastewater, EVERGREEN Joint 
Journal of Novel Carbon Resource Sciences & Green Asia Strategy, 7:1, 2020, pp. 56-
60.

[16] P. Prawati, A. Oktariany, S.S. Putri, I. Aditya, S. Kartohardjono, Tofu wastewater 
treatment through a combined process of coagulation-flocculation and ultrafiltration, 
IOP Conference Series: Materials Science and Engineering, 703, 2019.

[17] A. Nur, P.S. Komala, B. Primasari, Waste Water Treatment of Tofu Industry in Padang 
Panjang City Using Sequencing Batch Reactor Capacity 0.34 m3 /day, AIP Conference 
Proceedings, 2230, 2020.

[18] N.A.M. Simanjuntak, N.L. Zahra, I.W.K. Suryawan, Tofu Wastewater Treatment 
Planning with Anaerobic Baffled Reactor (ABR) and Activated Sludge Application, 
Jurnal Ilmu Alam dan Lingkungan, 12:1, 2021, pp. 21-27.

229

https://ijcsnet.id/

